interatletika”

PRODUCTION AND SALE OF CHILDREN'S AND OUTDOOR
EQUIPMENT

Customer support:
+38 095 273 81 53
play.interatletika.com

< export.team@interatletika.com

Park equipment of the series LP7xx, LP79x

DATA SHEET




CONTENT

« GENERAL INFORMATION ... ..o e e
s TECHNICAL DATA ..ttt b e bt e bt s e e e see e
COMPLETENESS. . ... .ottt
. CERTIFICATE OF ACCEPTANCE, PACKAGING AND CONSERVATION...............coooiiiiiicee,
. INFORMATION ABOUT STORAGE, TRANSPORTATION AND RECYCLING ...................ccceeeee.
« INSPECTION AND CHECKING ..o s
SMAINTENANCE ... e
. REPAIR AND FAULT RECORDING .............cocooiiiiii e s
« INSTRUCTIONS FORSAFE USE ... s
0. INSTALLATION INSTRUCTIONS ... ..o e

HOWONOOOUVNLAL,WNR

FOR NOTES




1. GENERAL INFORMATION

1.1 Item number

1.2 Name .
1.3 Manufacturer LLC«Company Sporttechnika», Ukraine, city of Chernihiv, Ushynsky St., 24.
1.4 Serial number and production date: =3 » 20__year.

1.5 Produced in accordance with regulatory documents: TC AT 28.9-31597759-001:2012.
The manufacturer can make changes to the product design to improve its performance, change the design, etc.

This document may not contain a description of such changes, but applies to the following modified products.
2. TECHNICAL DATA

N Product Name Length, Width, Height, | Weight,
code mm mm mm kg
1 LP700 Set of embedment for concreting 60 60 262 1,5
2 LP700.1 Embedded for installation in soil 625 583 200 7,3
3 | LP700-T Stencil for installing the slats 405 130 15 0,3
4 | LP701.1 Bench Prague 1906 368 638 32,0
5 [ LP701.2 Bench Brno 1906 368 638 35,6
6 | LP702.1 Bench Munich 1800 643 450 41,8
7 | LP703.1 Bench Lisbon 1943 430 460 454
8 | LP704.1 Bench Oslo 1800 524 674 38,1
9 | LP705.1 Bench Dublin 1800 415 450 35,2
10 | LP705.2 Bench Belfast 1800 405 450 33,3
11 | LP706 Bench London 1800 607 824 61,7
12 | LP707 Bench Warsaw 1800 655 824 65,5
13 | LP708 Bench Naples 1895 608 786 54,0
14 | LPS709 Table with benches Copenhagen 1800 1682 750 106,8
15 | LP710 Bench Vilnius 1950 562 767 55,2
16 | LPS721 Table Bilbao 1890 740 750 65,1
17 | LP721.1 Bench Bilbao 1890 390 450 37,0
18 | LP721.1-3,3 | Bench Bilbao double 3340 390 450 64,4
19 | LP722 Bench Madrid 1800 494 849 50,5
20 | LPS722 Table Madrid 1800 690 750 54,3
21 | LP722.1 Bench Madrid 1800 410 450 33,8
22 | LP723 Bench Valencia 1890 634 825 53,1
23 | LP724 Bench Seville 1810 430 690 40,5
24 | LP725.1 Bench Granada 1886 544 554 43,8
25 | LP726.1 Bench Cadiz 1780 450 420 40,7
26 | LP727.1 Bench Malaga 2026 410 450 38,8
27 | LP728.1 Bench Saragosa 1800 440 450 40,5
28 | LP728.1B Bench Salamanca 1800 440 450 454
29 | LP729 Bench La Coruna 1930 567 769 47,8
30 | LP730.1 Bench Cordoba 1800 440 450 38,9
31 | LP731 Bench Girona 1800 524 850 61,2
32 | LP731.1 Bench Girona 1800 456 450 43,4
33 | LP732 Bench Vigo 1930 719 829 59,0
34 | LP733.1 Bench Barcelona 1800 500 516 36,9
35 | LP734 Bench Toledo 1930 513 809 43,7
36 | LP734.1 Bench Toledo 1930 410 450 32,4
37 | LP735 Bench Alicante 1930 630 829 57,5
38 | LP736.1 Bench Almeria 1900 440 450 40,7
39 | LP737.1 Bench Albacete 1800 390 450 37,3
40 | LP738 Bench Cartagena 1800 617 849 49,4
41 | LP738.1 Bench Cartagena 1800 612 570 36,2
42 | LP739.1 Bench Merida 2008 394 450 44,0
43 | LP739.2 Bench Carmonite 2010 410 450 40,2
44 | LP751.1 Bench Monaco 1800 440 450 45,2
45 | LP752 Bench Marseille 1800 670 847 68,9
46 | LP753 Bench Lyon 2000 660 824 78,5
47 | LP754 Bench Lille 2010 645 784 67,9
48 | LP754.2 Bench Montpellier 2000 645 824 69,1
49 | LP755.1 Bench Paris 1800 440 450 47,8




50 | LP756.1 Bench Toulouse 1800 456 460 49,5
51 | LP791 Swing-sofa Boston 2600 1040 2206 270

52 | LP792 Swing-sofa Dallas 2500 1200 2111 213,8
53 | LP793 Swing-sofa Atlanta 2626 1160 2137 244 4

3. COMPLETENESS
Complete set of the product is given in the «Complete set information» and «Complete set of fastenersy,

supplied with the product.

4. CERTIFICATE OF ACCEPTANCE, PACKAGING AND CONSERVATION

Product , serial number complies with regulatory
documents TC AT 28.9-31597759-001:2012 and recognised as serviceable.

OTC mark: « » 20__ vyear. P.S.
Date Full name

Packed by LLC «Company Sporttechnika» in accordance with the requirements of regulatory documents.

« » 20__ vyear. Packed by
Date of packing Full name Signature
Information on conservation and deconservation during operation
Conservation | Conservation | Conservation Deconservation Ni?rﬁ oafnthe Position, Signa-
date method period date pany full name ture

(organisation)

5. INFORMATION ABOUT STORAGE, TRANSPORTATION AND RECYCLING

The product is transported in the manufacturer's packaging by any means of transport that ensures its safety
and protection from external factors (rain, snow, sunlight, water, high humidity, etc.).
Information about transportation
Date Brand, state number of Position, Signa-
Departure Arrival the ca/trailer full name ture

Before installation, store the product in the original packaging in dry, closed rooms with natural air ventilation.
If it is necessary to transport the product to another location after use, it is recommended to use the
manufacturer's packaging.
If long-term storage of the product is required, the following storage rules must be observed (the list of
conditions is not complete):
- place the product in a closed dry room with natural ventilation;
- protect the product from external factors (dust, water drops, etc.) with a large plastic bag, leaving space for
free air circulation;
- take other measures to preserve the appearance and characteristics of the product during storage.
When removing the product from storage and preparing for installation, follow the next recommendations:
- remove the product from the packaging material (polyethylene, cardboard, other packaging materials);
- remove dust and other contaminants from the surface of the product;
- check completeness and absence of parts damages.
Storage information
Date Product storage
Putting into storage Removal from storage conditions

Full name Signature

After the end of the equipment's service life, the buyer independently determines the procedure for its use. If
you decide to recycle, contact the seller or specialized organizations.
The equipment does not contain harmful impurities and materials that can harm your health and is not subject

to special recycling.

6. INSPECTION AND CHECKING

Before starting the operation of the product, it is visually inspected, checked: the integrity of paint coating,
fasteners and structural strength.



If there are concrete support parts of the product, make sure that they are securely fixed and do not move.
Check that the equipment and site are free from packaging materials, construction debris and other foreign
objects.

Check the proper condition of the shock-absorbing surfaces on the playground.
TOMAINTENANCE R

Timely maintenance of the product is the responsibility of the buyer (or a responsible person) and includes:

1. Daily inspection - before using the product, check its performance, visual inspection for the absence of
breakdowns, damage, sharp edges on components and parts, structural integrity, strength of wooden structures and
element connection points, absence of unnecessary objects on the platforms. If the product is damaged, fully or partially
inoperable, or otherwise defective, it is prohibited to use the product.

2. Scheduled inspection is carried out every three months.

Itinvolves a detailed visual and operational inspection of the operation and stability of the equipment, especially
with regard to any wear.

In the process of inspection, they determine:

- cleanliness and appearance of the surface of the playground and equipment;

- maintaining distances from parts of the equipment to the surface of the playground;

- absence of protruding parts of the foundations;

- absence of defects/malfunctions of equipment elements;

- wear of moving parts;

- structural integrity of equipment.

Special attention should be paid to hidden and inaccessible parts of the equipment.

3. Annual inspection is held every 12 months to establish the overall safety level of the equipment.

In the process of visual and functional inspection it is determined:

- structural stability;

- integrity of the foundation;

- strength of units of item elements connection;

- wear of sliding surfaces and grips.

Special attention should be given to:

- assessing the impact of weather events;

- the presence of rot or corrosion;

- parts that are closed to access during the entire period of operation.

The results of the inspection, repair or replacement of equipment components must be recorded in the
maintenance record sheet.

Maintenance recording

Position, full name,
signature of the
responsible person

Dat_e and t_ype of Name of the work done Remarks on t_h_e technical
inspection condition

8. REPAIR AND FAULT RECORDING

Replace all defective components with parts from the manufacturer.
It is forbidden to manufacture and replace components and parts of the equipment independently.
Recording malfunctions during operation

Date of failure of the Nature (external Position, full name,
product, its component manifestation) Corrective actions taken signature of the
part or structural element of the fault responsible person

Information about the repair

Name of a component Date Name of the organisation, position, full
The reason for X
or structural element : Put Out of name, signature of the person who
the repair . X ;
for repair repair performed the repair




9. INSTRUCTIONS FOR SAFE USE

Before operating the product, conduct a visual inspection, check the fasteners and structural strength.

The equipment is used without constant supervision by operating personnel. In order to ensure the safe
operation of the product, the owner must conduct a daily visual inspection. If malfunctions are detected during the
inspection, they must be immediately eliminated, and if this is not possible, the equipment must be closed for users.

Product use:

- it is forbidden to use until the completion of its full and final installation;

- before using clear the surface from foreign objects, sharp elements, protrusions;

- it is forbidden to move the product elements which are not intended for this;

The manufacturer is not responsible for the consequences:

- poor quality and improper installation of the product;

- use of low-quality materials and inadequate qualifications of personnel during installation of the product;

- use of the product earlier than the period necessary to fix the product in the soil or other material;

- design changes to the product that caused injury;

- damage to the product due to improper storage, installation or use of the product for purposes other than
those intended.

Installation of the product can be carried out by the manufacturer, service centre or other legal entities and
individuals who have the necessary material and technical base and qualifications.

The product is installed on a prepared flat area, free from debris, trees and other obstacles that interfere with
installation (when installed in winter, the area shall be additionally free from snow). The required size of the site is
determined by the fall zone of the equipment. When installing in winter on natural ground, it is recommended to choose
a site with compacted soil in the area of foundation placement.

The height difference of the prepared site should be:

a) no more than 50 mm for natural substrates, including substrates with subsequent shock-absorbing coating.

b) no more than 10 mm for hard substrates (asphalt, concrete), including substrates with subsequent
application of a synthetic protective coating.

Before starting the installation, you must:

- study the documentation supplied with the product;

- check the completeness in accordance with the documents supplied with the product;

- remove the original packaging from the component part;

- comply with safety requirements.

To avoid cracking of the wood, for screws with a diameter of more than 4 mm, drill holes with a diameter of

0.6...0.7 mm to a depth of 0.8 of the screw's length.

WARNING! The presence and participation of children during the installation of the product is not
allowed.

Install the product in stages, following the instructions in the appendix.



General view

LP700 - Set of embedment for concreting

LP701.1 - Bench Prague

LP701.2 - Bench Brno




LP702.1 - Bench Munich

LP703.1 - Bench Lisbon

LP704.1 - Bench Oslo

LP705.1 - Bench Dublin




LP705.2 - Bench Belfast

LP707 - Bench Warsaw

0

LP708 - Bench Naples




LPS709 - Table with benches Copenhagen

LP710 - Bench Vilnius

LPS721 - Table Bilbao

10









LP725.1 - Bench Granada

LP728.1 - Bench Saragosa

13







LP732 - Bench Vigo

LP733.1 - Bench Barcelona

LP734 - Bench Toledo

15







LP737.1 - Bench Albacete

LP739.1 - Bench Merida

17




LP739.2 - Bench Carmonite

LP751.1 - Bench Monaco

LP752 - Bench Marseille

=

LP753 - Bench Lyon

18




LP754 - Bench Lille

LP755.1 - Bench Paris

19




LP756.1 - Bench Toulouse

LP791 - Swing-sofa Boston

20







Installation scheme

LP701.1, LP701.2 LP702.1
C) () I/\ l\‘I i.f' \‘.‘
) s
@ ORRRY -
1858 1622
Lf703.1 LP704.1
= ///; T \\(\;\ / \‘. I/ \.
ciithofr | i
| 4 | L | Lo V]
\_7_7!*_7 7 \|/ \\J 1
4 1555
208
LP705.1 LP705.2
(1 3 7 = . _
\L (L) (LE | TV
800 \ Lt e T
1600 1512
LP706 LP707
1523
6 )
o/
2] =
D | L
1616
(2 t2)
1418
LP708 LPS709
o o)
1748
@ @
e )m
by 1762 T#
m 55
1488
LP710 LPS721
M N
\f/}: \| { T ) g %
N g A aE
1886
1l
N 1850 |
LP721.1 LP721.1-3.3
i ]
a @ 1650 1650
1850 w

22




LP722, LP722.1

LPS722

250

| -

I

1630
1630
LP723 LP724
1740
1850
LP725.1 LP726.1
1846 1320
LP727.1 LP728.1
1966 i -
1740
LP728.1B LP729
( 3 )
S E% =
1741 1870
LP730.1 LP731, LP731.1
5 3
1420
1703
LP732 LP733.1

[

400

1870

1639

HH
530

300




LP734, LP734.1 LP735
s TN S -
@ (@, :
1870
1870
LP736.1 LP737.1
E
A || 1740
1708
LP738, LP738.1 LP739.1
s i
+
304 Lo 1310
1694
LP739.2 LP751.1
(—11 H—H
H— B '
[ 210 | 1500 1210 | 1600
LP752 LP753
I
T _ i | 1900
LP754 LP754.2
= B B
= S B B
1910 1900
LP755.1 LP756.1
] )
N -
1722 1600




LP791 LP792
820 &l
7 I | i
= 0 ]
8 | -0p- 8 |0 I
i '.%
7] | (U0,
1700 1500
LP793
e/
o \; o B %
X [
N
i
1190
Concreting zones
LP701.1, LP701.2 LP702.1
400 400
1860 1622
LP703.1 LP704.1
400
0450
1556
LP705.1 LP705.2
400
] 400
1512

800 800




LP706 LP707
200 400
1616 1508
LP708 LPS709
750
T = _ L
I 5 E P
2l | [ i g
| ’ P =
1748 | \ |
1498
LP710 LPS721
400 400
!
1886 1850
LP721.1 LP721.1-3.3
400 400
| 1650 1650 B
1850
LP722, LP722.1 LPS722
. 400
1630 o 1630

LP723

400

750
|
|
|
|

1850

26




LP725.1

LP724
400 400
1740 1646
LP726.1 LP727.1
400 400
1520 1962
LP728.1 LP728.1B
400 . 400
1740 14
LP729 LP730.1
400 0
1870 =
LP731, LP731.1 LP732
400 2
I 1420 N ~ o »
LP733.1 LP734, LP734.1
400 400
1640 1 o
27




LP735 LP736.1
400 . 400
1070 1708
LP737.1 LP738, LP738.1
L 400 L 400
i. I [
v
1740 1694
LP739.1 LP739.2
. 400 400
s|| 8| L
S ‘_r =S
N I ) 1918 1918
LP751.1 LP752
400 400
1600 1600
LP753 LP754
400
400 E— e
L 1910
LP754.2 LP755.1
400
400
| 1722
5 1900

28




LP756.1
400 _
—
fosd
= B - -
1 |
1600
Scheme of bench assembly
Additional assembly schemes for other benches, see the «Appendix»
1
Pos. Name Weight kg | Q-ty
1 | Bench frame 7 2
2 | Brace rod 2 2
3 | Lamella 2 5
4 | Connection 320 mm 1
5 | Plug F25 mm 4
6 | Washer 10 4
7 | Stud M10*40 4
8 | Screw 5x30 15

Picture 1 — LP701.1 (also suitable for LP701.2, LP704.1, LP722.1, LP733.1, LP734.1, LP739.2)

Pos. Name Weight, kg
Sidepart left 10
Sidepart right 10
Lamella 2
Connector 4x50x390
Connector 4x50x250
Connector longitudinal
Stud M10x30 ISO7380
Washer 10

Screw 5x30

Picture 2 — LP710 (also suitable for LP706, LP707, LP708)

W|IR (NS KW N~

S

29




6/ \3

Pos. Name Weight, kg | Q-ty

1 | Rack 8 2
2 | Lamella 3 7
3 | Brace rod 2
4 | Assembly angle 2
5 | Fange 1
6 | Stud M10x25 DIN7991 4
7 | Stud M8x20 ISO7380 8
& | Rivet-nut M8 (covert) 8
9 | Washer & 8
10 | Screw 5x30 21

Picture 3 — LP728.1 (also suitable for LP730.1)

Pos.

Name

Weight kg

Rack right

Rack left

Brace rod

Lamella

WiN|\o|o

Connector

Flange 6x60x194

Plug 40x60

RIS TRNTAS AN 16 NENTIRN] AN

Stud M10*40

Plug F25 mm (sphere, intern.)

10

Washer 10

11

Screw 5x30

N Q
\I%%ANHH\DNHHQ

Picture 4 — LP729 (also suitable for LP721.1, LP731.1, LP734, LP736.1, LP737.1, LP739.1, LP751.1,
LP756.1)

30



Pos. Name Weight, kg | Q-ty
1 | Brace rod 2 2
2 | Sidepart left 17 1
3 | Sidepart right 17 1
4 | Lamella 2 4
5 | Lamella 5 4
6 | Bar 1
7 | Bar 1
8 | Plug F25 mm (sphere, intern.) 4
9 | Stud M10*40 4
10 | Washer 10 4
11 | Screw 5x30 36

Pos. Name Weight, kg | Q-ty
1 | Swing sidepart left 41 1
2 | Swing sidepart right 41 I
3 | Sofa-pendant 52 1
4 Lamelfla 3 6
5 Embedment for installation in the solil 29 2
6 Plug D90 mm 2
7 | Plank 520 mm 1
8 Screw 5x30 18
9 | Bolt M10*110 2
10 | Bolt M6*20 2
11 | Washer 10 2
12 | Washer 10 2
13 | Washer 6 4
14 | Cap 519 2
15 | Eyebolt nut M10x1.5 2
16 | Nut M6 DIN985 2
17 | Rivet 4.8x12 DIN7337 4

Picture 6 — LP792

LP738, LP753, LP754, LP754.2)




Methods of installing benches

Possible ways of installation

Item
Ne nut;;:ber Name Into the Concreting Anchor Without
soil (LP700) 12,0x100 M10 fastening
(LP700.1) (92F112A0-0)
1 | LP701.1 Bench Prague + + + +
2 | LP701.2 Bench Brno + + + +
3 | LP702.1 Bench Munich + + + -
4 | LP703.1 Bench Lisbon - + + -
5 | LP704.1 Bench Oslo + + + -
6 | LP705.1 Bench Dublin + + + -
7 | LP705.2 Bench Belfast + + + -
8 | LP706 Bench London + + + -
9 | LP707 Bench Warsaw + + + +
10 | LP708 Bench Naples + + + +
11 | LPS709 Table with benches + + + +
Copenhagen
12 | LP710 Bench Vilnius + + + -
13 | LPS721 Table Bilbao + + + +
14 | LP721.1 Bench Bilbao + + + +
15 | LP721.1-3,3 | Bench Bilbao double + + + +
16 | LP722 Bench Madrid + + + +
17 | LPS722 Table Madrid + + + +
18 | LP722.1 Bench Madrid + + + +
19 | LP723 Bench Valencia + + + +
20 | LP724 Bench Seville + + + +
21 | LP725.1 Bench Granada + + + +
22 | LP726.1 Bench Cadiz + + + +
23 | LP727.1 Bench Malaga + + + +
24 | LP728.1 Bench Saragosa + + + +
25 | LP728.1B Bench Salamanca + + + +
26 | LP729 Bench La Coruna + + + +
27 | LP730.1 Bench Cordoba + + + +
28 | LP731 Bench Girona + + + +
29 | LP731.1 Bench Girona + + + +
30 | LP732 Bench Vigo + + + +
31 | LP733.1 Bench Barcelona + + + +
32 | LP734 Bench Toledo + + + -
33 | LP734.1 Bench Toledo + + + -
34 | LP735 Bench Alicante + + + +
35 | LP736.1 Bench Almeria + + + +
36 | LP737.1 Bench Albacete + + + +
37 | LP738 Bench Cartagena + + + +
38 | LP738.1 Bench Cartagena + + + +
39 | LP739.1 Bench Merida + + + +
40 | LP739.2 Bench Carmonite + + + +
41 | LP751.1 Bench Monaco + + + +
42 | LP752 Bench Marseille + + + +
43 | LP753 Bench Lyon + + + +
44 | LP754 Bench Lille + + + +
45 | LP754.2 Bench Montpellier + + + +
46 | LP755.1 Bench Paris + + + +
47 | LP756.1 Bench Toulouse + + + +
48 | LP791 Swing-sofa Boston + - - -
49 | LP792 Swing-sofa Dallas + - - -
50 | LP793 Swing-sofa Atlanta + - - -

32




Procedure for installing benches in the soil

element

Washer F60
Nut M12 DIN9SS

Picture 8
1) Dig the holes to depth of ... mm;
2) Screw the LP700.1 to the bench;

3) Install;
4) Cover with earth and tamp it down.

Procedure of installing benches with concreting

Cap nut M12 DIN1587

_ Washeriz
Threaded rod M12
Nut M12

{ iﬁ\\
\ —
s XConcrete

Picture 9

1) Dig the holes to depth of 300mm;
2) Set the embedment LP700 to the level and concrete;

3) Installation of the equipment should be carried out in 28 days (after the concrete has completely

hardened in accordance with SBC).

33



Procedure of installing benches on concrete

Anchor 12x100xM10

Picture 10

2) Mark the holes according to the holes on the bench frame and make the appropriate holes in the base to

the depth required to install the anchor;

1) Prepare flat concrete surface;
3) Securely fasten with anchors.

34



Appendix

1906*

1983*

A

10

A-A

870

sfilfs 1y 1 o[l s

Picture 1 — LP701.1

638"

Pos. Name Weight, kg | Q-ty
1 | Bench frame 7 2
2 | Brace rod 2 2
3 | Lamella 2 5
4 | Connection 320 mm 1
5 | Plug F25 mm (sphere, intemn.) 4
6 Washer 10 4
7 | Stud M10*40 4
8 | Screw 5x30 15




b
_blT
/“

1906*

1983

Picture 2 — LP701.2

5
638*

Pos. Name Weight kg | Q-ty
1 | Bench frame 9 2
2 | Brace rod 2 2
3 | Lamella 2 5
4 | Connection 320 mm 1
5 | Plug F25 mm (sphere, intern.) 4
6 | Washer 10 4
7 | Stud M10*40 4
8 | Screw 5x30 15

36



1670*

\tn
q
450"

|

1722*

|

1800*

A

870

104

Picture 3 — LP702.1

B(1:25)
Pl

#

NN

7
6
FPos. Name Weight kg | Q-ty

1 | Sidepart right 9 1
2 | Sidepart left 9 1
3 | Lamelia 2 6
4 | Connection 390 mm 1 1
5 | Connector longitudinal 4 2
6 | Stud M10x30 ISO7380 4
7 | Washer 10 4
8 | Screw 5x30 18

37



Y

067

AT

A-A

870

01

o

1943*

Wl,om
2
SR
g
;
=R
3
| T
GIED
&3\8
%123
o™~y
—_— et
0o e
. ?
T
= 11}
o
(=)
—
)
/
)
o
T
S
1
LQ

Picture 4 — LP703.1

38



A-A

i)b

= — ]
. "
& [{=)
()
R kgl L@
i s 1
o 1555* _
1800* _
A~ o e
b6 870 N 3 N
[ / ® (o)
) B o Sy
I impl D :\( ‘F% i A
[i 5 z \ 2l 5 | step
5 O = @\Aﬁ 6
< O -] ' 5
i . |
¢ =] = 8

Name Weight, kg

g

Sidepart

Brace rod

Lamella

Connection 390 mm

Plug F25 mm (sphere, intern.)
Stud M10x40

Washer 10

Screw 5x30

SLNTINIRT

akkﬁhq\l\zl\:g

SINESIEST AN ™

Picture 5 — LP704.1



AT.

™

800"

800"

Pos. Nam Weight kg | Q-ty
1 | Rack 4 3
2 | Lamelia 2 6
3 | Connection 7 1
4 | Stud M8x30 ISO7380 3
5 | Washer 8 3
6 | Screw 5x30 18

Picture 6 — LP705.1

-

©t...

40



b-b

405*

ot

A

a8

1512*
1800*

=

AT

41

N\

&
G.ZEJZZM
&
i}
.JMK =
@ o]_.”_l,s_
LT H_ /0
I
A |
S e a.I
=y i , m i
= WWM?L
5§55 2
385
EUSEE
RJ.W_C&WS
AN o
PN

Picture 7 — LP705.2



ib

824

870

Picture 8 — LP706

Pos. Name Weight, kg | Q-ty
1 | Sidepart left 11 1
2 | Sidepart right 11 1
3 | Lamella 2 12
4 | Connector longitudinal 4 2
5 | Connector 2 1
6 | Stud M10x30 ISO7380 4
7 | Washer 10 4
8 | Screw 5x30 37

42



ib

824*

1

870*

1800*

694*

Picture 9 — LP707

56 (1:15)
1523* N
' &
1418* -~ 52*
o
w
o
) ' @
Pos. Name Weight kg | Q-ty
1 | Sidepart right 13 1
2 | Sidepart left 13 1
3 | Lamella 6 12
4 | Connector longitudinal 4 2
5 | Connector 2 1
6 | Stud M10x30 ISO7380 4
7 | Washer 10 4
8 | Screw 5x30 36

43



A

1800* _
]
g
= - T 8
”% \

1895*

Y

Picture 10 — LP708

r(1:15)
70

5" 6 | 8 4 ,ﬂ ( 1 . 5 )
-
_\\\
.
== = fﬂ
57 I
Pos. Name Weight, kg | Q-ty
1 | Sidepart right 10 1
2 | Sidepart left 10 1
3 | Lamella 2 9
4 | Connector longitudinal 5 2
5 | Connector 386,5 mm 1 1
6 | Connector 177 mm 1
7 | Plug DN32 R 2
8 | Stud M10x30 ISO7350 4
9 Washer 10 4
10 | Screw 5x30 27

44



J_}:-

() 15,00° (1: 15)

Pos, Name Weight, kg | Q-ty
1 | Sidepart left 10 1
2 | Sidepart right 10 1
3 | Lamella 2 10
4 | Connector 4x50x390 1
5 | Connector 4x50x250 1
6 | Connector longitudinal 4 2
7 | Stud M10x30 1507380 4
8 | Washer 10 4
9 | Screw 5x30 30

Picture 11 — LP710

FANN

T

\\wi

) I — |

Y
A




B ey 51
| f\/
S
2
| L
- 1890*

Picture 12 - LP721.1

390*

A

Y

B(1:25)

g |

A(1:25)

50*
step

5 (1:25)

Fos. Name Weight kg | Q-ty
1 | Sidepart 5 2
2 | Brace rod 2 2
3 | Lamella 3 8
4 | Flange 6x60x384 1 1
5 | Stud M10*40 4
6 | Screw 5x30 24
7 | Plug F25 mm (sphere, intern.) 4
8 | Washer 10 4




450"

L

3340*

A(1:2.5)

1041

—

step

0

&

Picture 13 — LP721.1 - 3,3

[-I(1:2.5)

390"

5(1:2.5)

:

9 |

B(1:25)

FPos. Name Weight kg | Q-ty
1 | Sidepart 5 2
2 | Middle support 6 1
3 | Brace rod 2 4
4 | Lamelia 2 16
5 | Flange 6x60x384 1 2
6 | Plug F25 mm (sphere, intern.) 8
7 | Stud M10*40 8
8 | Washer 10 8
9 | Screw 5x30 48

47



450"

5
'l ™
Y
A
IS
N
A
L f
410*
101
step .
o i T :
- & L]
14
yd N Y
2500 _
L 410*
494*

900 £1

- —=
Ei
3
" 1630*
5(1:1.5)
-
3 10 5 4
Pos. Name Weight, kg | Q-ty .
1 | Rack left 9 1 B (1 - 1'5)
2 | Rack right 9 1 :
3 | Brace rod 2 2
4 | Lamella 3 10
5 | Connector 1 1
6 | Connector 1
7 | Stud M10*40 4
8 | Plug F25 mm (sphere, intern.) 4
9 | Washer 10 4
10 | Screw 5x30 30

Picture 14 — LP722

48



450*

101

step

S | | | |

341 (2

P i

D 14

> =

-

250*
410*

1800*

900 +1

[e

1630*

5(1:2)

-
]

Name Weight, kg

Le ]
<

Rack

Brace rod

Lamella

[ TM N

Connector

Stud M10%40

Plug F25 mm (sphere, intern.)

C RN IE S LAY

Washer 10

ENENENENEN LN LN

Screw 5x30

Picture 15 — LP722.1

49



634 _ 900 +1

1800*

5%

825*

1890*

Picture 16 — LP723

Name

Weight, kg

Q
<

Sidepart left

Sidepart right

Brace rod

Lamella

N W N @ %

Connector

Plug 25x40

Stud M10%40

Plug F25 mm (sphere, intern.)

)
0| o] N[ ot w| || §

Washer 10

~
S RN N L S L

Screw 5x30




430*

e 1810° o " .
A ] ] |
1941 1151 10°
b | L
step
P | o
§ & !
10* || 410*
:‘% T
<
L 014
« o]l i
. 2200 |
L 1740 = 420°
. 1800* i
A(1:2) 5(1:2)
f. “‘. \ 1
\ M | ’
4 [ /
315
.
: FD Pos. Name Weight kg | Q-ty
5 1 | Frame 22 1
2 | Lamella 1 2
3 | Lamella 2 2
4 | Lamella 3 5
5 | Screw 5x30 28

Picture 17 — LP724

51



B 1846*
B 1886*
A-A(1:5)
e 460" !
1| . 410* .
S T step

IIENI NN .

V 724*7 4 \

-1 s 5

450"

T
r
w
o
LU Y
-
s
Pos. Name Weight, kg
1 | Frame 7
2 | Lamella 1
3 | Lamella 3
4 | Screw 5x30
5 | Screw 5x20

Picture 18 — LP725.1

e D1
PN
544"

52



>

420*

-

@ ‘
B 1320* J L 390* N
)‘ | B 450*
< 1390* %l
_70"
L 101
< 195 +1 N step
. 1780* |
56 (1:5)
Pos. Name Weight. kg | Q-ty
1 | Sidepart 10 2
1 3 2 | Crossbar 40%607°450 mm 20 4
I 3 | Brace rod 4 2
» 4 | Stud M10*30 4
5 | Screw 5x30 40

|

|

Picture 19 — LP726.1

53



-
|
|

~ I | —
i I ® ®

i =%
450*
T

-

WP 1966* 1]
240%

L 2026 . T

A
Y

10

It Y

NN S

AA(1:5) 3 B5(1:4)

|4
; |Fﬂ ‘ H | n _, H T ﬁjﬂ‘ | Pos. — Narme We."ggt, kg
5 4 ° . éi Frame bench 11
o ;

o

L
1 2/ 9 Lamella 3
Lamella
Stud M10x25 ISO7380
Nut M10 DIN9S5
Washer 10
Screw 5x20
Screw 5x30

EQ}%AANO\MNE

=T TRNTES TRE TR N RSN N,

Picture 20 — LP727.1



\NAANAAR

2/

0 4 1

900 +1 R " A - 10
! | F o7 0000000
i g
3 [
N
1800* . 440
i X
|
| *
I 3
! <~
a _'
I Y
1800* .
b5(1:2) B(1:3)
i | Fos. Name Weight kg | Q-ty
— { 1 | Rack 8 2
® e / 2 | Ltamella 3 7
- — 3 | Brace rod 2 z
2 / E - 4 | Assembly angle 2
1/ 10 5 5 | FAlange 1
. ' ; 6 | Stud M10x25 DIN7991 4
7 | Stud M8x20 ISO7380 8
[-r(1:5) 8 | Rivet-nut M8 (covert) 8
9 | Washer 8 8
10 | Screw 5x30 21

Picture 21 — LP728.1

9

A(1:3)

55



450"

>

-

& =
5 1 ® @
b r . LA
B
L 152
N 1801* 0 >
670 1
l |||I ‘ N
e}
C ' +
| IL« =
IC ,
| i :
I .
— ~
: 6* .
B4 )‘( F(t:3 Pos. Name Weight kg | Q-ty
1 | Rack 5 2
2 Rack 15 1
3 Lamella 2 7
4 Brace rod 2 1
5 | Assembly angle 1 1
6 | Assembly angle 1 1
7 | Flange 1
8 | Internal plug 40x60 mm 2
9 Stud M8x20 ISO7380 6
10 | Stud M8x25 ISO7380 4
11 | Stud M10x20 DIN7991 2
12 | Nut M8 DINSGBS 4
13 | Rivet-nut M8 (covert) 6
14 | Washer 8 14
. . 15 | Screw 5x30 21

Picture 22 — LP728.1B

A(1:2)

56



870 +1

1800* !

769"

oo

of

A(1:2)

1870*
1930*

B(1:2) A

[ Pos. Name

Weight, kg

Rack right

Rack left

Brace rod

Lamella

Connector

~lWwiNfww

Flange 6x60x194

Plug 40x60

Stud M10*40

Plug F25 mm (sphere, intern.)

Washer 10

SSlen(Nana|w N

N E N N SN

Screw 5x30

Picture 23 — LP729

57



r b 440"

1041
870 +1 ﬂ e

0000000 |

B > 14

1703" N B
1800* | 445*
5(1:2)

A(1:2)

Pos. Name Weight kg | Q-ty
1 | Rack 7 2
2 I=r(t:9) 2 | Lamella 3 7
} 3 | Assembly angle 1 2
. ‘ ‘ 4 Flange 2 2
A i f i i 5 | Flange 1 1
i : i 6 | Stud M8x20 ISO7380 8
@ . @ 7 | Stud M10x25 DIN7991 7
° ) . 8 | Rivet-nut M8 (covert) 8
1 .10 \3 1 9 Washer 8 8
10 | Screw 5x30 21

Picture 24 — LP730.1



1800*

7 =
870 £1 p e
Al 1Y
= . L
I
oo
tep| v
1041
1 step
SR
— S T
: o8 ey
A b
' &
2
.
¥ Y
L, 1420* J 190*
1570 A 230*
T4 T
A(1:1.9) E(1:15)
e e M
(—'—ﬁﬁ—:)
5 11/ 3
3 8 110 1 '9
Pos. Name Weight, kg | Q-ty B(1:1.5)
1 | Rack left 13 1
2 | Rack right 13 1 4
3 Brace rod 2 2 4
4 Lamella 3 4 . . ‘
5 | Lamella 5 4
6 Bar 1 7 -
7 | Bar 1 =3 P
8 | Stud M10*40 4 9 11
9 Plug F25 mm (sphere, intern.) 4
10 | Washer 10 4
11 | Screw 5x30 36

Picture 25 - LP731

59



450*

456"
440*

101
step

Y

| —
LS s

< 1800* o
L 870 1 5
[ /]
! ==
=
1420* <
1570* |
A(1:2) B(1:2)
3
. L L]
L]
R L ]
. = i~
2/ 5 9 1 9
5(1:2)
Pos. Name Weight, kg | Q-ty
1 | Rack 10 2
2 Brace rod 2 2
3 Lamella 3 3
\ T 4 | Lamella 5 2
1 5 | Bar 1 1
- 6 | Stud M10*40 4
L = 7 | Plug F25 mm (sphere, intern.) 4
8 Washer 10 4
9 Screw 5x30 21
._.’_'
2 6 8 \1\7

Picture 26 — LP731.1

190*
230"

60



829*

400*
719*

5*

i |

870 £1

-

1870*

1930*

5(1:2)
[ ]
1
== |
-
2 5 9
Pos. Name Weight, kg

1 Rack left 10 1
2 Rack right 10 1
3 Brace rod 2 2
4 Lamella 3 12
5 Connector 2 1
6 Stud M10*40 4
7 | Plug F25 mm (sphere, intern.) 4
8 Washer 10 4
9 Screw 5x30 36

Picture 27 — LP732

-

61



b-b

1800*

A My

516"

i 1716* o) 500*

Ty

A-A o B(1:2.5)

235
o
) .
A lad, Al .
| o
=) |____I= L
S . : ]
| - e
Y| T ]
Yy I B
Pos., Name Weight, kg | Q-ty
1 | Sidepart 9 2
2 Brace rod 2 2
3 Lamella 3 6
4 Connector 1 1
5 | Plug F25 mm (sphere, intern.) 4
6 Stud M10*40 4
7 Washer 10 4
8 Screw 5x30 18

Picture 28 — LP733.1



[l

M

1930*

]

ALY

2055*

A-A

_, 870" -
i .
/ 1. 935"
3 =
5 Pos. Name Weight, kg | Q-ty
1 | Sidepart left 7 1
2 | Sidepart right 7 1
3 Brace rod 2 2
4 Lamella 3 9
5 | Fange 6x60x194 1
6 Connector 1 1
7 | Plug 40x60 2
8 Plug F25 mm (sphere, intern.) 4
g Stud M10*40 4
10 | Washer 10 4
11 | Screw 5x30 27

Picture 29 — LP734

63



1800*

19L0*
2055*

5~

A-A

870"

935"

10

0:m... 0N (R
2
5
.,WESZ?_J
=
=
g
o
8
S
N
L
[
Y <
E 8
S N
Nau...m gl
4
RN
o x| n x
IR0 o B SN
IR I R A TN B RN
Q2T |g <
OO EIS|D 9 EalL
RN|E5 82238 S
AN NN R
I EIRIRN TN EIEIS

Picture 30 — LP734.1

64



1800*
8701

829*

! — 1870* —
L 630* M ~ 1
L 642* |
bB(1:2) B(1:2)
e —
5/ 9 3 4
: I NENE Pe N Weight, ki
. '0S. lame eight, kg
A (1 ’ 2) 1 Rack right 10
4 2 Rack left 10
3 Brace rod 2
4 Lamella 3
5 Connector 2
6 | Stud M10*40 4
7 | Plug F25 mm (sphere, intern.) 4
8 Washer 10 4
g Screw 5x30 36

Picture 31 — LP735



1800* >
870 +1 !
10* .
L LY
| o
A b
1708* "
e 1900* |
A(1:2) b(1:2) B
3
1
‘—.m—’

Plug F25 mm (sphere, intern.)

4 8
Pos. Name Weight, kg | Q-ty
1 Rack 9 2
2 Brace rod 2 2
3 Lamella 3 7
4 Flange 1 1
5 | Stud M10*40 4
6 4
7 4
8 21

Washer 10

Screw 5x30

Picture 32 — LP736.1

B-B

440 ,
e 1021 i[5 ame
step
LT
@ | (@]
LD
N
45

66



450*

10+
B step
= o] 511}@ 0 |6 | 5
o D 14%
I
1740 = A
1800 S L 300 R
330 £1 e 330 +1 '
T
i ! I
' 1
I | |
5£1 ] 1400* 1.5
5 Pos. Name Weight, kg | Q-ty
A(1:4) 5(1:4) 1 Rack s | 2
2 Brace rod 2 2
: 3 | Lamella 3 6
uf / \ 4 | tamella 2 2
{ " ‘ 5 | Flange 6x60x384 1 2
—_— 6 | Plug 40x60 4
|\ 7i*i / 7 Stud M10%40 4
7 \ 9. 1.2 Ay i 8 | Plug F25 mm (sphere, intern.) 4
I 3/ 2/ 10 § 9 | Washer 10 4
10 | Screw 5x30 28

Picture 33 — LP737.1



617*

sz 14*
Yoy ™~
le 390" -
L §10* |
A(1:2)

8701

1694*
1754*

5(1:2) B(1:2)
.
I N I
379 9
4/ 3

Pos. Name Weight, kg | Q-ty
1 | Rack left 6 1
2 | Rack right é 1
3 | Brace rod 2 2
4 Lamella 3 10
5 Connector 1 1
6 Connector 1
7 | Stud M10*25 IS07380 4
8 Washer 10 4
9 | Screw 5x30 36

Picture 34 — LP738

68



i
A /—F
@ @ |
410* "
- - S
o B
gw
14 e
™\ ¥
L 390
le 613* o
A(1:2)
—— ]
i
4 3/ 8 8

™"

870 £1

P |

LIA -

1694*

1(
1754*
b
2
. ‘
s — 1
)\
4/ 3 1 7 6
Pos. Name Weight kg | Q-ty

1 | Rack left 8 1
2 | Rack right 8 1
3 | Brace rod 2 2
4 | Lamella 3 6
5 Connector 1 1
& Stud M10%45 ISO7380 4
7 Washer 10 4
8 | Screw 5x30 24

Picture 35 — LP738.1

69



101

+l

step

¥ s ¥ e ¥ e s ¥ s
I

2)

A(1

i

980 +5

2008*

(o]

W2231444M_
2
-
MJMQ.ZI
Q
S
-
IS
Py
&
g
o
" 2
; 38
2 2l5ls
> S ¥
Sle| EIELRB
._mMaE_.ZairS
R RN
)
N8|5|5(33|8 3
RSRIN ENEE IR
m12345573

MY 4

[

A

«V6E

-

5+1

Picture 36 — LP739.1

70



412~

410*

Picture 37 — LP739.2

- 6755 o 10+1
i o 1 step
\ |
\ o] 0 IO
;,/\\\__ -
2010*
/ \ I \ o ( ’ )
] [ ] -
/ J
r NN T INN ST )
I | I To T o4 )
+
a1 5 7
6
|
Pos. Name Weight, kg | Q-ty

1 | Support-box 12 2
2 | Brace rod 2 2
. 3 | Lamella 2 6
4 Connection 390 mm 1 i
5 | Plug F25 mm (sphere, intern.) 4
6 Stud M10*40 4
7 Washer 10 4
8 Screw 5x30 18

71



-

450"

-

440*

L 101
step
] : ) (_JCIC )
p— : :E]:gp 1010 O
& < * - 2 3 A
2 9\5 4 =
9 9
1700* i B 420* |
S
-
v
| ! |
‘ [ 1l v ’ 1
| —F
900 +1 H
T8
1800*
- A(1:15)
Pos. Name Weight, kg | Q-ty
1 | Sidepart 12 2
2 | Brace rod 2 2
3 | Lamella 3 3
4 | Lamella 5 2 e
5 Bar 1 1
6 | Plug F25 mm (sphere, intern.) 4 =
7| Stud m10%40 4 LY 2
8 Washer 10 4
9 | Screw 5x30 21 2

78116

Picture 38 — LP751.1
72



450*

1800*

Picture 39 — LP752

;:f.
s/ L. 900 +1 e
i [ y
% = = 2 =
= 3 &
50+1 |, 6
= 1600*
L 1800°
AA(1:3)
B-5(1:5)
.
9 9
10 10
Pos. Name Weight kg | Q-ty
1 | Brace rod 2 2
2 | Sidepart left 17 1
3 | Sidepart right 17 1
4 | Lamella 3 4
5 | Lamella 5 4
6 | Bar 1 1
7 Bar 1
8 | Plug F25 mm (sphere, intern.) 4
9 | Stud M10*40 4
10 | Washer 10 4
11 | Screw 5x30 36

73



B(1:15)

1800*

. 900 +1 N
[
i
1
S 1900*
2000*
5(1:15)
3

_ =)

1 72/ 8 6
Pos. Name Weight, kg -

1 | Brace rod 2 2

2 | Sidepart left 21 1

3 | Sidepart right 21 1

4 | Lamella 3 12

5 Connector 2 1

6 | Plug F25 mm (sphere, intern.) 4

7 Stud M10*40 4

8 Washer 10 4

9 | Screw 5x30 36

Picture 40

- LP753




520*
645*

785"

1600"

Picture 41 — LP754

900 +1 .
¥ -
T
]
o 2 ==z}
1 B/
7
11 \J
L 1910 2
2010*
11
11
Pos. Name Weight, kg | Q-ty
B ( 1 g 2 ) 1 | Brace rod 2 2
2 | Sidepart feft 16 1
3 | Sidepart right 16 1
4 | Lamella 3 8
5 | Lamella 5 2
6 Connector 1 1
7 | Bar 1 1
8 | Plug F25 mm (sphere, intern.) 4
9 Stud M10*40 4
10 | Washer 10 4
. 11 | Screw 5x30 36

75



1800*

. 900"
< >
)
& —
o = = — D
1 B b
— 1900*
520* =
645* L. 2000*
A(1:15) 5(1:15)
4  CAPAN
9
1 7.2/ 8 6
B(1:1.5)
Pos. Name Weight, kg - /
1 | Brace rod 2 2 4
4 2 | Sidepart left 16 1
' 3 | Sidepart right 16 1
’ 4 | Lamella 3 12
/ 5 Connector 2 1
6 | Plug F25 mm (sphere, intern.) 4
kS =] 7 | Stud M10%40 4
| [ 8 Washer 10 4
El Screw 5x30 36

Picture 42 — LP754.2



440 N r

L 10£1 1800* ]
step o s
= L 900 +1 L
¥ O . ( ]
10+1 ] =3 710 9* L. 9
i Af » B L '
* i . r
3 b
¥ r
O 14* - =
Y [T | - L L —
204* ' . 1722* .|
419* N L 1762* .
b
A(1:15) B(1:1.5)
2
[ b ] [ } .0 .
. —E!q_"
= b
| 9 \4 \3
1 9 r-r1:3)
B-5(1:1.5) w1 | L T > - “
4
ﬂ Ll HD
| ® Fos. Name Weight, kg | Oty
6 Y | 1 ; f:;ke.’la 131 ;
8‘ ‘ === 3 | Lamella 5 2
1 % 4 | Bar 1 1
‘ El ] g:]:l 5 | Brace rod 8 1
7 1 6 | Stud M10*45 ISO7380 4
B, 7 | Nut M10 DIN985 4
8 Washer 10 8
9 Screw 5x30 21

Picture 43 — LP755.1



460"

456"
440*
101

*
8 |,

450"

o O O B
A b
L D14
Y — — ——— —
' 1600* .
- 1700* g < 360 -
L - L 456* |

step

I

I

)
L 900 +1 | H
1800
) " B(1:3)
A(1:15) 6(1:1.5) .3 &'

CEDIEN &3 8N

[ > >
C _—J 7
r &
p = L] Pos. Name Weight, kg | Q-ty

. X 1 | Brace rod 2 2

2 Sidepart 14 2

1 9 \5 4 ! L 2 8 6 3 | Lamella 3 3

4 | Lamella 5 2

5 Bar 1 1

6 | Plug F25 mm (sphere, intern.) 4

7 Stud M10*40 4

8 Washer 10 4

El Screw 5x30 21

Picture 44 — LP756.1



b tr
*>| » 2600* : o

o

2206

]
0|

1040*

450

0 / Ground level \

) I 3 TA

)
313 l
Excess suspension chain of pos. 4 cut off on the spot as required.

A ( 1 . 5) 7 Pos. Name Weight, kg | Q-ty

' 1 | Embedment for installation in soif 30 2

p 7 2 | Swing sidepart 44 2

= 3 | Crossbar 20 2

[y . L]

® || <oy 5 '5 ( 1 ' 5 ) r ( 1 f 8 ) 4 | Suspension Sofa 53 1

— - 5 | Lamella 3 7

35* & 6 | Plank of lamellas 1
| - 7 | Bracket 2

n= 8 | Cap19f 8

85 |l E j 9 |capi7f 12
u= é % 10 | Cap 519 8

i— 5 11 | Gap 517 4

& e | B3 12 | Bolt M12*110 &g

= - 13 | Stud-circle M10x100 8

i | —— | 14 | Nut M10 DINSS5 12

18 ® 0 15 | Nut M12 DIN9SS 8
N E ols 1l 16 | Washer 10 12

| | < 9 — 17 | Washer 12 16

Mo = —

H || | 13 ; |4 18 Screfv:' 5x30 21

< — 18 ﬁé == 19 | Washer 10 8

= DT e i | 14 20 | Bolkt M10%100 P

] ] ‘ 16
9 ] 6.
| ] 14 16 3

Picture 45 — LP791



2500

2115 ] ; E
1800
450 ]
4\ /
313- — —
- 2320 o
3140

J_L

=y

—3

R900
O
|
1200
Pos. Name Weight, kg | Q-ty

1 | Embedment for installation in soil 29 2
2 | Swing sidepart left 41 1
3 | Swing sidepart right 41 1
4 | Suspension Sofa 52 1
5 | Lamella 3 6
6 | Plank 520 mm 1
7 | Plug DO mm 2
8 | capsi19 2
9 Bolt M6*20 2

10 | Bolt M10*110 2

11 | Rivet 4.8x12 DIN7337 4

12 | Nut Mé DIN98S 2
13 | Eyebolt nut M10x1.5 2
14 | Washer 10 2
15 | Washer 10 2
16 | Washer 6 4
17 | Screw 5x30 18

Picture 46 — LP792

80



2633

2137* ]
440 ]
’ ] O
312-
*
_covering level <1200
= = Pos. Name Weight, kg | @Q-ty
k 1 | Embedment for installation in soil 29 2
5 2 Sidepart 45 2
y 2 3 | Crossbar 42 1
% b < 8 4 | Suspension Sofa assembly 51 1
~— e o 9 5 | Capi17f 16
A 13 6 | Cap 519 4
° i ° 0 Q| 7 | Bolt M10*30 4
] | (o)) 8 | Stud M12x30 ISO 7380 16
" e s 6 E Nut M12 DINSS5 16
10 | Eyebolt nut M10x1.5 4
10 11 | Washer 10 4
12 | Washer 10 4
11 13 | Washer 12 32
12

Picture 47 — LP793

81



	PRODUCTION AND SALE OF CHILDREN'S AND OUTDOOR EQUIPMENT
	play.interatletika.com
	1. GENERAL INFORMATION
	2. TECHNICAL DATA
	3. COMPLETENESS
	4. CERTIFICATE OF ACCEPTANCE, PACKAGING AND CONSERVATION
	5. INFORMATION ABOUT STORAGE, TRANSPORTATION AND RECYCLING
	6. INSPECTION AND CHECKING
	7. MAINTENANCE
	8. REPAIR AND FAULT RECORDING
	9. INSTRUCTIONS FOR SAFE USE
	10. INSTALLATION INSTRUCTIONS

